Test report No. : 28KE0053-HO-01-A
Page :20 of 55

Issued date : July 7, 2008
FCCID : AKSPSP3001

APPENDIX 2: Data of EMI test

Conducted Emission

11b, Tx, Ch: Low

(AC Adaptor: ACC-

155)

DATA OF CONDUGTED EMISSION TEST

Japan,

Company

Klnd of EUT :
Mode | No. : PSP-3001

Serial No. : 03-TSP1300H-0000254-PSPXXXX

Mode / Remarks : WLAN 11b Tx 2412MHz 11Mbps / Adaptor :ACC-155

LIMIT @ FCC15.207 QP
FCC15. 207 AV

<< PEAK DATA >>

Sgrlgy Computer Entertainment Inc.

o

Power

Report No.

Temp. /Humi.
Engineer

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Date :

. 28KE0053-H0-01
© AC 120V / 60Hz
© 23 deg.C. / 17%
: Yutaka Yoshida

2008/06/16
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the

limits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

11b, Tx, Ch: Mid

(AC Adaptor: ACC-155)

DATA OF GONDUCTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company © Sony Computer Entertainment Inc. Report No.
Kind of EUT : PSP Power
Model No. - PSP-3001 Temp. /Humi.
Serial No.  03-TSP1300H-0000254-PSPXXXX Engineer

Mode / Remarks : WLAN 11b Tx 2437MHz 11Mbps / Adaptor:ACC-155

LIMIT @ FCC15.207 QP
FCC15.207 AV

Date : 2008/06/16

: 28KE0053-HO0-01
© AG 120V / 60Hz
0 23 deg.C. / TT%
. Yutaka Yoshida

— N O:QPX:AV
L QP <AV

0 [dBuV] << QP/AV DATA >>

0
C15M L 2m e ] R —| M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Reading Level Corr. Results Limit Margin
Freauency ™ gp AV | Factor | P A P A @ [ AV | Phase Comment
MHz1 [dBuV] [ [dBuVl [dB] [dBuVl | [dBuVl | [dBuVl | [dBuVl [dB] [dB]
0. 19470 41.6. 33.3 0.3 41.9 33.6 63.8 53.8 21.9 20.2 N
0. 69891 30.8. 16. 9. 0.3 31 17.2 56.0 46.0 24.9 28.8 N
1. 33459 21.5 13. 4 0.4 21.9 13.8 56.0 46.0 28.1 32.2 N
3.22028 26.4 16.0; 0.6 21.0] 16. 6 56.0 46.0 29.0 29. 4] N
12. 03520 26.8 15. 4 1.3 28.1 16. 7 60.0 50.0 31.9 33.3 N
19. 75447, 26.1 22.4 1.7 21.8 24.1 60.0 50.0 32.2 25.9 N
0. 19664 41.5 34.0 0.3 41.8 34.3 63.8 53.8 22.0 19.5. L
0. 69744 31.2 17.6 0.3 31.5 17.9 56.0 46.0 24.5 28.1 L
1. 33366 28.2 14.2 0.4 28.6 14. 6 56.0 46.0 21.4 31.4 L
3.23842 21.3 14.9, 0.6 21.9 15. 5 56.0 46.0 28.1 30.5 L
12. 03520 21.3 16. 5, 1.3 28.6 17.8 60.0 50.0 31.4 32.2 L
19. 73442 21.4 24.2 1.7 29.1 25.9 60.0 50.0 30.9 24.1 L

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the |imits.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission
11b, Tx, Ch: High
(AC Adaptor: ACC-155)

DATA OF GONDUCTED EMISSION TEST

L Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/16

Company © Sony Computer Entertainment Inc. Report No. © 28KE0053-H0-01
Kind of EUT : PSP Power © AC 120V / 60Hz
Mode ! No. © PSP-3001 Temp. /Humi. © 23 deg.C. / T1%
Serial No. © 03-TSP1300H-0000254-PSPXXXX Engineer : Yutaka Yoshida

Mode / Remarks : WLAN 11b Tx 2462MHz 11Mbps / Adaptor:ACC-155

LIMIT : FCG15.207 QP
FCC15. 207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission
11b, Rx, Ch: Mid
(AC Adaptor: ACC-155)

DATA OF GONDUCTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/16

Company : Sgr’;y Computer Entertainment Inc. Report No. : 28KE0053-HO-01

Kind of EUT : P Power © AG 120V / 60Hz
Model No. - PSP-3001 Temp. /Humi. : 23 deg.C. / T1%
Serial No.  03-TSP1300H-0000254-PSPXXXX Engineer . Yutaka Yoshida

Mode / Remarks : WLAN 11b Rx 2437MHz / Adaptor:ACC-155

LIMIT @ FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

11b, Tx, Ch: Low
(AC Adaptor: ADP-624SR)

DATA OF GONDUCTED EMISSION TEST

Company : Sony Computer Entertainment
Kind of EUT : PSP

Mode ! No. © PSP-3001

Serial No. : 03-TSP1300H-0000254-PSPXXXX

L Japan,

Inc.

Report No.
Power

Temp. /Humi.

Engineer

Mode / Remarks : WLAN 11b Tx 2412MHz 11Mbps / Adaptor:ADP-624SR

LIMIT : FCG15.207 QP
FCC15. 207 AV

0 [dBuV] << PEAK DATA >>

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Date : 2008/06/16

: 28KE0053-H0-01
© AC 120V / 60Hz
© 23 deg.C. / T1%
: Yutaka Yoshida

— N O:PEAK
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

11b, Tx, Ch: Mid
(AC Adaptor: ADP-624SR)

DATA OF GONDUCTED EMISSION TEST

Japan,
Company © Sony Computer Entertainment Inc. Report No.
Kind of EUT : PSP Power
Model No. - PSP-3001 Temp. /Humi.
Serial No.  03-TSP1300H-0000254-PSPXXXX Engineer

Mode / Remarks : WLAN 11b Tx 2437MHz 11Mbps / Adaptor:ADP-624SR

LIMIT @ FCC15.207 QP
FCC15.207 AV

: 28KE0053-HO0-01
© AG 120V / 60Hz
0 23 deg.C. / TT%
. Yutaka Yoshida

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/16

— N O:QPX:AV
L QP <AV

0 [dBuV] << QP/AV DATA >> —
70
60 —r—t
[ . T
(LERETY
40 i mnm
i GRIT
| l MM
30 ‘
il i
20¢ ‘ '
10
0
C15M L 2m e ] R —| M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
13 Reading Level Corr. Results Limit Margin
requency I gp A | Factor [ P AV P AV P AV | Phase Comment
MHz1 [dBuV] [ [dBuVl [dB] [dBuVl | [dBuVl | [dBuVl | [dBuVl [dB] [dB]
0. 15000 39.9. 17.6 0.3 40.2 17.9 66.0 56.0 25.8 38.1 N
0. 19890 41.5 25.9 0.3 41.8 26.2 63.7 53.7 21.9 21.5 N
0.29181 34.1 21.6 0.3 34. 4 21.9 60.5 50.5 26.1 28.6 N
0.70183 20.8. 16.0; 0.3 211 16. 3, 56.0 46.0 34.9 29.7 N
12. 89736 19.9 13. 6! 1.3 21.2 14.9 60.0 50.0 38.8 35.1 N
27.15904 26.3 24.3 1.9 28.2 26.2 60.0 50.0 31.8 23.8 N
0. 15000 39.9. 19. 3] 0.3 40.2 19. 6 66.0 56.0 25.8 36.4 L
0.19148 31.3 28.3 0.3 31.6 28.6 64.0 54.0 26.4 25. 4] L
0. 29835 30.8. 241 0.3 31 24.4 60.3 50.3 29.2 25.9 L
0. 68070 23.0 18. 6, 0.3 23.3 18.9, 56.0 46.0 32.7 27.1 L
12. 89736 20.3. 14. 3 1.3 21.6 15. 6 60.0 50.0 38.4 34. 4] L
27.15904 26.9. 24.7 1.9 28.8 26.6 60.0 50.0 31.2 23.4 L

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the |imits.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Emission
11b, Tx, Ch: High
(AC Adaptor: ADP-624SR)

DATA OF GONDUCTED EMISSION TEST

L Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/16

Company © Sony Computer Entertainment Inc. Report No. © 28KE0053-H0-01
Kind of EUT : PSP Power : 1 60H

Mode ! No. © PSP-3001 Temp. /Humi. © 23 deg.C. / T1%
Serial No. © 03-TSP1300H-0000254-PSPXXXX Engineer : Yutaka Yoshida

Mode / Remarks : WLAN 11b Tx 2462MHz 11Mbps / Adaptor:ADP-624SR

LIMIT : FCG15.207 QP
FCC15. 207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission
11b, Rx, Ch: Mid
(AC Adaptor: ADP-624SR)

DATA OF GONDUCTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/16

Company © Sony Computer Entertainment Inc. Report No. : 28KE0053-HO-01
Kind of EUT : PSP Power © AG 120V / 60Hz
Model No. : PSP-3001 Temp. /Humi. 0 23 deg.C. / TT%
Serial No.  03-TSP1300H-0000254-PSPXXXX Engineer . Yutaka Yoshida

Mode / Remarks : WLAN 11b Rx 2437MHz / Adaptor:ADP-624SR

LIMIT @ FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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6dB Bandwidth

11b
UL Japan, Inc

Head Oftice EMC Lab. No.4 Preparation room

Company Sony Computer Entertainment Inc. Regulation FCC Partl5 Subpart C 15.247(a)(2) / RSS-210 A8.1(a)
Equipment PSP Test Distance -
Model PSP-3001 Date 06/09/2008
S/N 03-TSP1300H-0000259-PSPXXXX Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 67 %
Mode 11b, Tx, 11Mbps Engineer Kazufumi Nakai
Ch Freq. 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
Low 2412.0 10.125 >500
Mid 2437.0 9.589 >500
High 2462.0 9.588 >500
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124
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6dB Bandwidth
Ch:Low Ch:Mid
2 Agilent R T 3 Agilent R T
Ref 187 dBpV Arten 10 dB Ref 107 dBpY Atten 10 dB
#Peak #Peak
Log Log
18 e 16 r
dB/ dB/
/ \\ / \\
Prin]
LaAv LaRv
Ml S2 Ml S2
Center 2.412 0@ GHz Span 58 MHz Center 2.437 08 GHz Span 58 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (601 pts)
Occupied Bandwidth Occ BM Z Pur  99.00 7 Occupied Bandvidth Occ BW % PWr  99.00 ¥
136436 MHz X dB 0.0 d5 135815 MHz X B 600 45
Transmit Freq Error  45.122 kHz Transmit Freq Error  -22.204 kHz
% dB Bandwidth 10.125 MHz % dB Bandwidth 9.589 MHz
Ch:High
3 Agilent R T
Ref 197 dBpV Atten 10 dB
#Peak
Log
10 A b,
dB/ o]
// 4
P
LRy
Ml $2
Center 2.462 80 GHz Span 58 MHz
#Res BH 108 kHz #UBH 3080 kHz Sweep 4.8 ms (601 pts)
Occupied Bandwidth Oce BW % Pwr  99.00 7
13.5818 MHz xdB  -6.00 4B
Transmit Freq Error  -26.303 kHz
® dB Bandwidth 9,988 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Maximum Peak Qutput Power
11b
UL Japan, Inc
Head Office EMC Lab. No.4 Preparation room
Company Sony Computer Entertainment Inc. Regulation FCC Partl5 Subpart C 15.247(b)(3) / RSS-210 A8.4(4)
Equipment PSP Test Distance -
Model PSP-3001 Date June 9, 2008
S/N 03-TSP1300H-0000259-PSPXXXX Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 69 %
Mode 11b, Tx, 11Mbps Engineer Takumi Shimada
[IEEE 802.11b]
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 0.73 1.10 10.22 10.59 11.46 30.0 1000 19.41
Mid 2437.0 0.54 1.10 10.22 10.78 11.97 30.0 1000 19.22
High 2462.0 0.83 1.10 10.22 10.49 11.19 30.0 1000 19.51
Sample Calculation:
Result = Reading + Cable Loss (Including customer's cable loss)+ Attenuator
[IEEE 802.11b]
Freq Rate P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] | [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2437 1.0 3.63 1.10 10.22 7.69 587 30.0 1000 2231
2437 2.0 2.66 1.10 10.22 8.66 7.35 30.0 1000 21.34
2437 5.5 -0.99 1.10 10.22 10.33 10.79 30.0 1000 19.67
2437 11.0 -0.54 1.10 10.22 10.78 11.97 30.0 1000 19.22

Sample Calculation:
Result = Reading + Cable Loss (Including customer's cable loss)+ Attenuator

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Company
Kind of EUT
Mode!| No.
Serial No.

Radiated Spurious Emission (below 1GHz)

11b, Tx, Ch: Low
(AC Adaptor: ACC-155)

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anech0|c Chamber
Date : 2008/06/15

: Sony Computer Entertainment Inc. Report No. : 28KE0053-H0-01

PSP Power © AC 120V / 60Hz
© PSP-3001 Temp. /Humi. © 23deg.C. / 57%
: 03-TSP1300H-0000254-PSPXXXX Engineer . Takumi Shimada

Mode / Remarks : WLAN 11b Tx 2412MHz 11Mbps EUT axis (H:X ,V:Z) / Adaptor:ACC-155

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK ~ Horizontal
All other spurious emissions were less than 20dB for the limit. — Vg;,‘[%gg‘a
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 ‘ %
30 X v
el o ? X
20 T i !
x
I
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Freauency | Reading DET Ap:::::l LE:iS:L Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV1 [dB/m] [dB1 [dBuV/m] [Deg] [cm] [dBuV/m] [dB1
39.833 23.7 QP 13.7 -24.8 12.6 10 100| Hori. 40.0 21.5
39. 875 34.2 QP 13.7 -24.8 23.1 150! 100| Vert. 40.0 16.9
85. 705 39.1 QP 1.4 -24.0 22.5 57 202| Hori. 40.0 17.5
85.678 36.1 QP 1.4 -24.0 19.5 108 126 Vert. 40.0 20.5
106. 725 34. 8 QP 11.0 -23.8 22.0] 64 161 Hori. 43.5 21.5
106. 718 44.5| QP 11.0, -23.8 31.7 119, 100| Vert. 43.5 11.9
180. 005 31. 4 QP 16.5 -23.2 24.7 9 179 Hori. 43.5 18.8
180. 322, 22. 4 QP 16.5 -23.1 15.8 35 100 Vert. 43.5 21.17
431.997 43.2 QP 18.4 -21.3 40.3 29 100 Hori. 46.0 5.7
431.992 40.3] QP 18.4 -21.3 37.4 321 100| Vert. 46.0 8.6
539. 995 30. 0] QP 19.7 -20.6 29.1 192 100 Hori. 46.0 16.9
540. 002 23.9 QP 19.7 -20.6 23.0 213 100| Vert. 46.0 23.0

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

11b, Tx, Ch: Mid
(AC Adaptor: ACC-155)

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anech0|c Chamber
Date : 2008/06/15

Japan,
Company : Sony Computer Entertainment Inc.
Kind of EUT PSP

Mode! No. . PSP-3001

Serial No. . 03-TSP1300H-0000254-PSPXXXX

Report No.
Power
Temp. /Humi.
Engineer

Mode / Remarks : WLAN 11b Tx 2437MHz 11Mbps EUT axis (H:X ,

© 28KE0053-H0-01

© AG 120V / 60Hz

© 23deg. C. / 57%

V:Z) / Adaptor:ACC-155

Takumi Shimada

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK ~ Horizontal
All other spurious emissions were less than 20dB for the limit. — Vg;,‘[%gg‘a
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 : v
30 — ¢
20 ? ¥ % T
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Freauency | Reading DET Ap:::::l LE:iS:L Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV1 [dB/m] [dB1 [dBuV/m] [Deg] [cm] [dBuV/m] [dB1
39. 555 34.2( QP 13.9 -24.8 23.3 56 100| Vert. 40.0 16.7
40.138 26.1 QP 13.6 -24.7 15.0] 294 363| Hori. 40.0 25.0
86. 055 34.3] QP 1.5 -24.0 17.8 72 323| Hori. 40.0 22.2
86. 050 42.4 QP 1.5 -24.0 25.9 267, 118 Vert. 40.0 14.2
106. 725 33.9 QP 11.0 -23.8 21.1 65 316/ Hori. 43.5 22.4
106. 718 44.4) QP 11.0, -23.8 31.6 17, 100| Vert. 43.5 11.9
180. 005 30. 8] QP 16.5 -23.2 24.1 175 300| Hori. 43.5 19.4
180. 295 28.0) QP 16.5 -23.1 21. 4] 4 100 Vert. 43.5 22.1
431. 995 43.4 QP 18.4 -21.3 40.5 30 100 Hori. 46.0 5.5
431.998 38.2 QP 18.4 -21.3 35.3 21 100| Vert. 46.0 10.7
539. 998 31.9 QP 19.7 -20.6 31.0] 210 202| Hori. 46.0 15.0
539.997 25.3 QP 19.7 -20.6 24.4 321 100| Vert. 46.0 21.6

CHART:WITH FAGTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — GAIN (AMP)

1000MHz—:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No. : 28KE0053-HO-01-A

Page :33 of 55
Issued date : July 7, 2008
FCCID : AKSPSP3001

Radiated Spurious Emission (below 1GHz)

11b, Tx, Ch: High
(AC Adaptor: ACC-155)

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechmc Chamber

Japan,
Company : Sony Computer Entertainment Inc.
Kind of EUT PSP
Model No. :© PSP-3001
Serial No. . 03-TSP1300H-0000254-PSPXXXX

Report No.
Power

Temp. /Humi.

Engineer

Mode / Remarks : WLAN 11b Tx 2462MHz 11Mbps EUT axis (H:X ,

LIMIT @ FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Date : 2008/06/15

: 28KE0053-H0-01
© AG 120V / 60Hz
: 23deg.C. / 57%
. Takumi Shimada

V:Z) / Adaptor:ACC-155

All other spurious emissions were less than 20dB for the limit. — Ug;{?gg\[al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 ‘ ?
30 : = 3 %ﬁ
20 ¢ X
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Ant L . - .
Frequency | Reading DET Qa:::f éﬁ‘— Level Angle | Height Polar. Limit Margin
[MHZ] [dBuV1 [dB/m] [dB] [dBuV/m] [Deg] [cm] [dBuV/m] [dB]
39.676 35. 4 QP 13.8 -24.8 24.4) 196 100 Vert. 40.0 15.6
39.675 26. 8] QP 13.8 -24.8 15.8 21 320| Hori. 40.0 24.2
86. 049 42.7 QP 1.5 -24.0 26.2 307, 100 Vert. 40.0 13.8
86.124 40.6 QP 1.5 -24.0 24.1 69 221| Hori. 40.0 15.9
106. 756 34. 4 QP 11.0 -23.8 21.6 60 171| Hori. 43.5 21.9
106. 714 44.5| QP 11.0 -23.8 31.7 96 100| Vert. 43.5 11.8
179.995 21.5) QP 16.5 -23.2 20.8 338] 100 Vert. 43.5 22.17
179. 994 34. 3] QP 16.5 -23.2 21.6 0 100 Hori. 43.5 15.9
431. 995 40.2| QP 18.4. -21.3 371.3 300 157| Hori. 46.0 8.7
431.992 40.7) QP 18.4. -21.3 37.8 337 125| Vert. 46.0 8.2
539. 991 32.7 QP 19.7 -20.6 31.8 197 100 Hori. 46.0 14.2
539. 999 28.6| QP 19.7 -20.6 21.1 207 100| Vert. 46.0 18.3

CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz- 1000MHZ LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No. : 28KE0053-HO-01-A

Page :34 of 55
Issued date : July 7, 2008
FCCID : AKSPSP3001

Radiated Spurious Emission (below 1GHz)
11b, Rx, Ch: Mid
(AC Adaptor: ACC-155)

DATA OF RADIATED EMISSION TEST

apan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/15

Company : Sony Computer Entertainment Inc. Report No. : 28KE0053-H0-01
Kind of EUT : PSP Power © AG 120V / 60Hz
Mode! No. © PSP-3001 Temp. /Humi. : 23deg.C. / 57%
Serial No. © 03-TSP1300H-0000254-PSPXXXX Engineer : Takumi Shimada

Mode / Remarks : WLAN 11b Rx 2437MHz 11Mbps EUT axis (H:X ,V:Z) / Adaptor:ACC-155
LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

All other spurious emissions were less than 20dB for the limit. — Ug;{?gg\[al
a8/ << GP DATA > o Morizontal
70
60
50 (
40 ‘ Q%
30 ¥ 5
20 $ ? ¢
10
030M 50M T0M 100M 200M 300M 500M 700M 1G

Frequency [Hz]

Antenna Loss& |

Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ] [dBuV1 [dB/m] [dB] [dBuV/m] [Deg] [cm] [dBuV/m] [dB]

39.733 32.6| QP 13.8 -24.8 21.6 12 100 Vert. 40.0 18.4
39.344 27.6| QP 14.0 -24.8 16.8 89 300| Hori. 40.0 23.2
86. 146 39.6/ QP 1.5 -24.0 23.1 287, 100 Vert. 40.0 16.9
86. 089 357 QP 1.5 -24.0 19.2 73 211| Hori. 40.0 20.8
106. 755 35.4/ QP 11.0 -23.8 22.6 240, 300| Hori. 43.5 20.9
106. 741 44.8 QP 1.0 -23.8 32.0 108 100| Vert. 43.5 11.5
180. 558, 2.9 QP 16.5 -23.1 21.3 359 100 Vert. 43.5 22.3
180. 007 28.3| QP 16.5 -23.2 21.6 43 162 Hori. 43.5 21.9
432.000 45.1| QP 18.4 -21.3 42.2 241 100| Hori. 46.0 3.8
431.996 39.9| QP 18.4 -21.3 37.0 322 100| Vert. 46.0 9.0
539. 993 26.5 QP 19.7 -20.6 25.6 145 100 Hori. 46.0 20.4
539.997 28.9| QP 19.7 -20.6 28.0 145 100| Vert. 46.0 18.1

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS(CABLE+ATTEN.) — GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No. : 28KE0053-HO-01-A

Page :350f 55
Issued date : July 7, 2008
FCCID : AKSPSP3001

Company
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :
LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Radiated Spurious Emission (below 1GHz)

DATA OF RADIATI

11b, Tx, Ch: Low

(AC Adaptor: ADP-624SR)

: gggy Computer Entertainment Inc.

© PSP-3001
 03-TSP1300H-0000254-PSPXXXX
WLAN 11b Tx 2412MHz 11Mbps EUT axis (H:X ,V:Z) / Adaptor:ADP-624SR

Japan,

ED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Repor
Power
Temp.
Engin

t No.

/Humi .
eer

Date : 2008/06/15

. 28KE0053-H0-01
© AC 120V / 60Hz
: 23deg.C. / 57%
: Takumi Shimada

All other spurious emissions were less than 20dB for the limit. — UZHT‘QEF"
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 KF
30 qs
20 - g
10 % ?
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
. Antenna | Loss& - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHz] [dBuV] [dB/m] [dB1 [dBuV/m] [Degl [om] [dBuV/m] [dB1
39. 985 23.0 QP 13.7 -24.8 11.9 55 344| Hori. 40.0 28.1
40. 025 21.5 QP 13.6 -24.7 16. 4, 57 100| Vert. 40.0 23.6
85.722 29.3 QP 7.4 -24.0] 12.7 92 100| Vert. 40.0 21.3
85.748 30.0 QP 1.5 -24.0] 13.5 43 241| Hori. 40.0 26.5
106. 750} 26.7 QP 11.0 -23.8 13.9 245 157| Hori. 43.5 29.6
106. 772 34.9 QP 11.0 -23.8 22.1 358 100| Vert. 43.5 21.4
179. 999 28.2 QP 16.5 -23.2 21.5 177 100| Vert. 43.5 22.0
180. 000} 28.0 QP 16.5 -23.2 21.3 30 100| Hori. 43.5 22.2
431.992) 42.1 QP 18.4 -21.3 39.8 76 100| Vert. 46.0 6.2
431.999 42.4 QP 18.4 -21.3 39.5 177 197| Hori. 46.0 6.5
539. 996 30.0 QP 19.7 -20.6 29.1 148 100| Vert. 46.0 17.0
539. 996 28.6 QP 19.7 -20.6 21.1 146 167| Hori. 46.0 18.3

GHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124



Test report No. : 28KE0053-HO-01-A

Page :36 of 55
Issued date : July 7, 2008
FCCID : AKSPSP3001

Radiated Spurious Emission (below 1GHz)

11b, Tx, Ch: Mid

(AC Adaptor: ADP-624SR)

DATA OF RADIATE

Company : Sony Computer Entertainment
Kind of EUT PSP

Mode ! No. : PSP-3001

Serial No. : 03-TSP1300H-0000254-PSPXXXX

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Inc.

apan,

D EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/06/15

Repor
Power

Temp. /Humi.

Engin

t No.

eer

: 28KE0053-H0-01
© AC 120V / 60Hz
: 23deg.C. /
: Takumi Shimada

Mode / Remarks : WLAN 11b Tx 2437MHz 11Mbps EUT axis (H:X ,V:Z) / Adaptor:ADP-624SR

57%

All other spurious emissions were less than 20dB for the limit. — Uglf,i[fgg}al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertica
70
60
50 (
40 >T<
30 ?
20 ¥ 5
10 % ?
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
. Antenna | Lossk .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
39.995 22.8| QP 13.7 -24.8 1.7 42 342| Hori. 40.0 28.3]
40.002 27.4) QP 13.6 -24.7 16.3 61 100| Vert. 40.0 23.7
85.735 29.2| QP 7.4 -24.0 12.6 88 100| Vert. 40.0 21.4
85.751 30.5 QP 1.5 -24.0 14.0 51 245| Hori. 40.0 26.0;
106. 747, 26.5 QP 11.0 -23.8 13.7 246 155| Hori. 43.5 29. 8,
106. 768| 345/ QP 11.0 -23.8 21.7 355 100| Vert. 43.5 21.8]
180. 000| 27.8| QP 16.5 -23.2 211 175 100| Hori. 43.5 22.4
180. 000| 28.1 P 16.5 -23.2 21. 4 25 100| Vert. 43.5 22.1
431.998] 42.2| QP 18.4 -21.3 39. 3! 75 100| Vert. 46.0 6.7
432. 000| 42.6| QP 18.4 -21.3 39.7 177 195| Hori. 46.0 6.3
539. 998 28.5| QP 19.7 -20.6 21.6; 145 167| Hori. 46.0 18.4
539. 998 30.1 QP 19.7 -20.6 29.2, 148 100| Vert. 46.0 16.8

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No.
Page

Issued date
FCCID

: 28KE0053-HO-01-A
:37 of 55

: July 7, 2008

: AKSPSP3001

Radiated Spurious Emission (below 1GHz)

11b, Tx, Ch: High

(AC Adaptor: ADP-624SR)

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company © Sony Computer Entertainment
Kind of EUT :

Model No. - PSP-3001

Serial No. : 03-TSP1300H-0000254-PSPXXXX

LIMIT @ FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Japan,

Inc.

Report No.
Power

Temp. /Humi.

Engineer

Date : 2008/06/15

. 28KE0053-H0-01
© AC 120V / 60Hz
: 23deg.C. / 57%
© Takumi Shimada

Mode / Remarks : WLAN 11b Tx 2462MHz 11Mbps EUT axis (H:X ,V:Z) / Adaptor:ADP-624SR

All other spurious emissions were less than 20dB for the limit. — vg:{fggt‘a‘
O Hor i zontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 (
40 %
30 ?
X
20 : g
10 % ?
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Antenna | loss&
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ]1 [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB1
39. 992 23.0| QP 13.7 -24.8 11.9 44 342( Hori. 40.0 28.1
40. 005 27.6| QP 13.6 -24.7 16.5 59 100| Vert. 40.0 23.5
85. 724 29.3] QP 1.4 -24.0 12.7 89 100| Vert. 40.0 21.3
85. 743 30.3] QP 1.5 -24.0 13.8 55 245( Hori. 40.0 26.2
106. 744] 26.7) QP 11.0 -23.8 13.9 244 158| Hori. 43.5 29.6
106. 767 34.8] QP 11.0 -23.8 22.0. 357 100| Vert. 43.5 21.5
180. 000} 28.0| QP 16.5 -23.2 21.3 25 100| Vert. 43.5 22.2
180. 000} 21.9] QP 16.5 -23.2 21.2 176 100| Hori. 43.5 22.3
431.998 42.2| QP 18.4] -21.3 39.3. 76 100| Vert. 46.0 .7
431.999 42.4] QP 18.4 -21.3 39.5. 175) 197| Hori. 46.0 6.5
540. 000, 28.71 QP 19.7 -20.6 21.8 146 165/ Hori. 46.0 18.2.
540. 000, 30.1 QP 19.7 -20.6 29.2 146 100| Vert. 46.0 16. 8.

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No.
Page

Issued date
FCCID

: 28KE0053-HO-01-A
:38 of 55

: July 7, 2008

: AKSPSP3001

Radiated Spurious Emission (below 1GHz)

11b, Rx, Ch: Mid
(AC Adaptor: ADP-624SR)

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 SeDm| Anechoic Chamber

Japan,

ate : 2008/06/15

Company © Sony Computer Entertainment Inc. Report No. © 28KE0053-H0-01
Kind of EUT : Power : AC 120V / 60Hz
Mode! No. : PSP-3001 Temp. /Humi. : 23deg.C. / 57%
Serial No. : 03-TSP1300H-0000254-PSPXXXX Engineer © Takumi Shimada
Mode / Remarks : WLAN 11b Rx 2437MHz EUT axis (H:X ,V:Z) / Adaptor:ADP-624SR
LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK o .
All other spurious emissions were less than 20dB for the limit. vg:]ﬂfggt‘a‘
O Hor i zontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 (
40 (?
30 i
X o ¢
20 1 jf
10 % ?
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Frequency | Reading DET A:at::gf L;;: Level Angle | Height Polar. Limit Margin
[MHZ] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [cm] [dBuV/m] [dB]
40.002 22.7 QP 13.6 -24.7 11.6 50 340( Hori. 40.0 28.4
39. 999 28.0| QP 13.7 -24.8 16.9 54 100| Vert. 40.0 23.1
86. 0961 31.3] QP 1.5 -24.0 14.8 47 232( Hori. 40.0 25.2
86. 174 29.5| QP 1.5 -24.0 13.0 94 100| Vert. 40.0 271
106. 745| 26.4 QP 11.0 -23.8 13.6 4 160| Hori. 43.5 29.9
106. 776} 35.4| QP 11.0 -23.8 22.6. 359 100| Vert. 43.5 21.0
180. 318 24.3] QP 16.5 -23.1 1.7 345 100| Vert. 43.5 25.9
179. 998 28.4| QP 16.5 -23.2 21.7 1 300( Hori. 43.5 21.9
432.000 41.2| QP 18.4] -21.3 38.3. 36 100| Hori. 46.0 1.7
431.996 43.2| QP 18.4 -21.3 40.3 13 100| Vert. 46.0 5.7
539. 996 317 QP 19.7 -20.6 30. 8. 39 100| Vert. 46.0 15.2.
540. 000, 25.4] QP 19.7 -20.6 24.5 50 100| Hori. 46.0 21.5
CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile



Test report No.
Page

Issued date
FCCID

: 28KE0053-HO-01-A
:39 of 55

: July 7, 2008

: AKSPSP3001

Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch : Low
(AC Adaptor: ACC-155)
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/12/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 73%
Mode 11b, Tx 2412MHz, 11Mbps(Worst) Engineer Takumi Shimada
Position H: X-axis, V: Z-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 49.8 51.8 27.0 32.2 2.8 0.0 47.4 49.4 73.9 26.5 24.5
2 2400.0 55.1 58.3 27.0 32.2 2.8 0.0 52.7 55.9 73.9 21.2 18.0
3 4824.0 39.8 39.8 30.8 30.9 3.8 0.9 44.4 44.4 73.9 29.5 29.5
4 7236.0 41.9 40.6 35.7 32.0 4.7 0.7 51.0 49.7 73.9 22.9 24.2
5 9648.0 40.6 40.7 38.2 324 5.7 1.0 53.1 53.2 73.9 20.8 20.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 NS NS - - - - - - 73.9 - -
7 14472.0 NS NS - - - - - - 73.9 - -
8 16884.0 NS NS - - - - - - 73.9 - -
9 19296.0 NS NS - - - - - - 73.9 - -
10 | 21708.0 NS NS - - - - - - 73.9 - -
11 24120.0 42.1 42.0 38.5 31.0 8.4 0.0 48.5 48.4 73.9 25.4 25.5
AV DETECT (RBW:1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 36.7 39.1 27.0 32.2 2.8 0.0 343 36.7 53.9 19.6 17.2
2 2400.0 43.4 46.1 27.0 32.2 2.8 0.0 41.0 43.7 53.9 12.9 10.2
3 4824.0 27.1 26.8 30.8 30.9 3.8 0.9 31.7 31.4 53.9 22.2 22.5
4 7236.0 29.0 28.6 35.7 32.0 4.7 0.7 38.1 37.7 53.9 15.8 16.2
5 9648.0 28.3 29.0 382 32.4 5.7 1.0 40.8 41.5 53.9 13.1 12.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 NS NS - - - - - - 53.9 - -
7 14472.0 NS NS - - - - - - 53.9 - -
8 16884.0 NS NS - - - - - - 53.9 - -
9 19296.0 NS NS - - - - - - 53.9 - -
10 | 21708.0 NS NS - - - - - - 53.9 - -
11 24120.0 30.3 30.3 38.5 31.0 8.4 0.0 36.7 36.7 53.9 17.2 17.2
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

Telephone

Facsimile

: 481

596 24 8124
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch: Mid
(AC Adaptor: ACC-155)

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/12/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 73%
Mode 11b, Tx 2437MHz, 11Mbps(Worst) Engineer Takumi Shimada
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 40.7 39.9 31.0 30.9 3.8 0.9 45.5 44.7 73.9 28.4 29.2
2 7311.0 41.4 41.6 35.9 32.1 4.7 0.7 50.6 50.8 73.9 233 23.1
3 9748.0 39.7 40.3 38.3 324 5.8 1.0 52.4 53.0 73.9 21.5 20.9
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 NS NS - - - - - - 73.9 - -
5 14622.0 NS NS - - - - - - 73.9 - -
6 17059.0 NS NS - - - - - - 73.9 - -
7 19496.0 NS NS - - - - - - 73.9 - -
8 21933.0 NS NS - - - - - - 73.9 - -
9 24370.0 42.7 42.8 38.6 31.0 8.5 0.0 49.3 49.4 73.9 24.6 24.5
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 26.7 27.1 31.0 30.9 3.8 0.9 31.5 31.9 53.9 22.4 22.0
2 7311.0 28.6 293 359 32.1 4.7 0.7 37.8 38.5 53.9 16.1 15.4
3 9748.0 27.9 28.2 383 324 5.8 1.0 40.6 40.9 53.9 13.3 13.0
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 NS NS - - - - - - 53.9 - -
5 14622.0 NS NS - - - - - - 53.9 - -
6 17059.0 NS NS - - - - - - 53.9 - -
7 19496.0 NS NS - - - - - - 53.9 - -
8 21933.0 NS NS - - - - - - 53.9 - -
9 24370.0 30.7 30.7 38.6 31.0 8.5 0.0 37.3 37.3 53.9 16.6 16.6
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch: High
(AC Adaptor: ACC-155)

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/12/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 73%
Mode 11b, Tx 2462MHz, 11Mbps(Worst) Engineer Takumi Shimada
Position H: X-axis, V: Z-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 55.4 51.3 27.2 32.0 2.8 0.0 53.4 49.3 73.9 20.5 24.6
2 4924.0 39.8 40.1 31.1 30.9 3.8 0.9 44.7 45.0 73.9 29.2 28.9
3 7386.0 42.5 43.0 36.0 32.1 4.7 0.7 51.8 52.3 73.9 22.1 21.6
4 9848.0 40.0 42.5 383 32.4 5.9 1.0 52.8 553 73.9 21.1 18.6
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 NS NS - - - - - - 73.9 - -
6 14772.0 NS NS - - - - - - 73.9 - -
7 17234.0 NS NS - - - - - - 73.9 - -
8 19696.0 NS NS - - - - - - 73.9 - -
9 22158.0 NS NS - - - - - - 73.9 - -
10 | 24620.0 42.7 42.5 38.8 31.0 8.5 0.0 49.5 49.3 73.9 24.4 24.6
AV DETECT (RBW:1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 43.8 39.5 27.2 32.0 2.8 0.0 41.8 37.5 53.9 12.1 16.4
2 4924.0 27.8 27.0 31.1 30.9 3.8 0.9 32.7 31.9 53.9 21.2 22.0
3 7386.0 30.2 30.9 36.0 32.1 4.7 0.7 39.5 40.2 53.9 14.4 13.7
4 9848.0 28.3 28.8 383 32.4 5.9 1.0 41.1 41.6 53.9 12.8 12.3
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 NS NS - - - - - - 53.9 - -
6 14772.0 NS NS - - - - - - 53.9 - -
7 17234.0 NS NS - - - - - - 53.9 - -
8 19696.0 NS NS - - - - - - 53.9 - -
9 22158.0 NS NS - - - - - - 53.9 - -
10 | 24620.0 30.5 30.4 38.8 31.0 8.5 0.0 37.3 37.2 53.9 16.6 16.7
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

11b, Rx, Ch: Mid
(AC Adaptor: ACC-155)

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.109 / RSS-Gen 7.2.1 and 7.2.3
Equipmen PSP Test Distance ~ 3m
Model PSP-3001 Date 06/12/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 73%
Mode 11b, Rx 2437MHz Engineer Takumi Shimada
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1MHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2437.0 41.9 40.3 27.1 32.0 2.8 0.0 39.8 38.2 73.9 34.1 35.7
2 4874.0 394 39.5 31.0 30.9 3.5 0.0 43.0 43.1 73.9 30.9 30.8
3 7311.0 41.8 41.6 359 32.1 4.3 0.0 49.9 49.7 73.9 24.0 24.2
4 9748.0 41.4 40.4 38.3 32.4 5.2 0.0 52.5 51.5 73.9 21.4 22.4
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2437.0 29.0 28.4 27.1 32.0 2.8 0.0 26.9 26.3 53.9 27.0 27.6
2 4874.0 26.7 27.1 31.0 30.9 3.5 0.0 30.3 30.7 53.9 23.6 23.2
3 7311.0 28.6 28.8 35.9 32.1 4.3 0.0 36.7 36.9 53.9 17.2 17.0
4 9748.0 29.3 28.3 38.3 32.4 5.2 0.0 40.4 39.4 53.9 13.5 14.5
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone

Facsimile
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch: Low

(AC Adaptor: ADP-624SR)
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/16/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 77%
Mode 11b, Tx 2412MHz, 11Mbps(Worst) Engineer Yutaka Yoshida
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 53.0 52.0 27.0 32.2 2.8 0.0 50.6 49.6 73.9 233 243
2 4824.0 42.2 41.8 30.8 30.9 3.8 0.9 46.8 46.4 73.9 27.1 27.5
3 7236.0 42.7 42.2 35.7 32.0 4.7 0.7 51.8 51.3 73.9 22.1 22.6
4 9648.0 42.4 42.6 38.2 32.4 5.7 1.0 54.9 55.1 73.9 19.0 18.8
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 NS NS - - - - - - 73.9 - -
6 14472.0 NS NS - - - - - - 73.9 - -
7 16884.0 NS NS - - - - - - 73.9 - -
8 19296.0 NS NS - - - - - - 73.9 - -
9 21708.0 NS NS - - - - - - 73.9 - -
10 24120.0 46.0 45.2 38.5 31.0 8.4 0.0 52.4 51.6 73.9 21.5 22.3
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 41.1 40.4 27.0 32.2 2.8 0.0 38.7 38.0 53.9 15.2 15.9
2 4824.0 29.2 29.7 30.8 30.9 3.8 0.9 33.8 343 53.9 20.1 19.6
3 7236.0 30.1 30.3 35.7 32.0 4.7 0.7 39.2 39.4 53.9 14.7 14.5
4 9648.0 30.1 30.5 38.2 32.4 5.7 1.0 42.6 43.0 53.9 11.3 10.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 NS NS - - - - - - 53.9 - -
6 14472.0 NS NS - - - - - - 53.9 - -
7 16884.0 NS NS - - - - - - 53.9 - -
8 19296.0 NS NS - - - - - - 53.9 - -
9 21708.0 NS NS - - - - - - 53.9 - -
10 24120.0 33.2 33.2 38.5 31.0 8.4 0.0 39.6 39.6 53.9 14.3 14.3
20dBc(Fundamental 2412M Hz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER 20dBc HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 24120 [ 982 [ 965 [ 2710 | 322 [ 29 [ o0 [ 96.0 | 943 ] - I - 1T -
2 | 24000 | 519 [ soa | 270 | 322 | 28 | 00 | 495 | 477 [Funda-20aB] 265 | 26.6
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone

Facsimile
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch: Mid
(AC Adaptor: ADP-624SR)

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/16/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 77%
Mode 11b, Tx 2437MHz, 11Mbps(Worst) Engineer Yutaka Yoshida
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1MHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 42.6 42.3 31.0 30.9 3.8 0.9 47.4 47.1 73.9 26.5 26.8
2 7311.0 43.7 43.6 359 32.1 4.7 0.7 52.9 52.8 73.9 21.0 21.1
3 9748.0 423 44.2 38.3 324 5.8 1.0 55.0 56.9 73.9 18.9 17.0
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 NS NS - - - - - - 73.9 - -
5 14622.0 NS NS - - - - - - 73.9 - -
6 17059.0 NS NS - - - - - - 73.9 - -
7 19496.0 NS NS - - - - - - 73.9 - -
8 21933.0 NS NS - - - - - - 73.9 - -
9 24370.0 45.5 45.1 38.6 31.0 8.5 0.0 52.1 51.7 73.9 21.8 22.2
AV DETECT (RBW: IMHz, VBW: 10Hz)
No FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 29.8 30.0 31.0 30.9 3.8 0.9 34.6 34.8 53.9 19.3 19.1
2 7311.0 30.2 30.1 359 32.1 4.7 0.7 39.4 39.3 53.9 14.5 14.6
3 9748.0 30.1 30.4 383 324 5.8 1.0 42.8 43.1 539 11.1 10.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 NS NS - - - - - - 53.9 - -
5 14622.0 NS NS - - - - - - 53.9 - -
6 17059.0 NS NS - - - - - - 53.9 - -
7 19496.0 NS NS - - - - - - 53.9 - -
8 21933.0 NS NS - - - - - - 53.9 - -
9 24370.0 33.4 33.4 38.6 31.0 8.5 0.0 40.0 40.0 53.9 13.9 13.9
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch: High
(AC Adaptor: ADP-624SR)
UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipmen PSP Test Distance ~ 3m (1G-10GHz) / Im (above 10GHz)
Model PSP-3001 Date 06/16/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 77%
Mode 11b, Tx 2462MHz, 11Mbps(Worst) Engineer Yutaka Yoshida
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1MHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 53.6 52.7 27.2 32.0 2.8 0.0 51.6 50.7 73.9 22.3 23.2
2 4924.0 42.2 42.1 31.1 30.9 3.8 0.9 47.1 47.0 73.9 26.8 26.9
3 7386.0 43.1 42.3 36.0 32.1 4.7 0.7 52.4 51.6 73.9 21.5 223
4 9848.0 43.1 44.0 38.3 324 59 1.0 559 56.8 73.9 18.0 17.1
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 NS NS - - - - - - 73.9 - -
6 14772.0 NS NS - - - - - - 73.9 - -
7 17234.0 NS NS - - - - - - 73.9 - -
8 19696.0 NS NS - - - - - - 73.9 - -
9 22158.0 NS NS - - - - - - 73.9 - -
10 24620.0 46.8 46.1 38.8 31.0 8.5 0.0 53.6 52.9 73.9 20.3 21.0
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 42.0 39.1 27.2 32.0 2.8 0.0 40.0 37.1 53.9 13.9 16.8
2 4924.0 29.2 29.4 31.1 30.9 3.8 0.9 34.1 343 53.9 19.8 19.6
3 7386.0 30.3 30.7 36.0 32.1 4.7 0.7 39.6 40.0 53.9 14.3 13.9
4 9848.0 30.2 32.7 38.3 324 59 1.0 43.0 45.5 539 10.9 8.4
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 NS NS - - - - - - 53.9 - -
6 14772.0 NS NS - - - - - - 53.9 - -
7 17234.0 NS NS - - - - - - 53.9 - -
8 19696.0 NS NS - - - - - - 53.9 - -
9 22158.0 NS NS - - - - - - 53.9 - -
10 24620.0 33.4 33.3 38.8 31.0 8.5 0.0 40.2 40.1 53.9 13.7 13.8
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

11b, Rx, Ch: Mid
(AC Adaptor: ADP-624SR)

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.109 / RSS-Gen 7.2.1 and 7.2.3
Equipmen PSP Test Distance ~ 3m
Model PSP-3001 Date 06/16/2008
S/N 03-TSP1300H-0000254-PSPXXXX Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 77%
Mode 11b, Rx 2437MHz Engineer Yutaka Yoshida
Position H: X-axis, V: Z-axis
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2437.0 40.4 41.4 27.1 32.0 2.8 0.0 38.3 39.3 73.9 35.6 34.6
2 4874.0 39.8 38.4 31.0 30.9 3.5 0.0 43.4 42.0 73.9 30.5 31.9
3 7311.0 40.7 41.0 359 32.1 4.3 0.0 48.8 49.1 73.9 25.1 24.8
4 9748.0 40.1 40.7 38.3 32.4 5.2 0.0 51.2 51.8 73.9 22.7 22.1
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2437.0 28.6 27.7 27.1 32.0 2.8 0.0 26.5 25.6 53.9 27.4 28.3
2 4874.0 26.5 26.5 31.0 30.9 3.5 0.0 30.1 30.1 53.9 23.8 23.8
3 7311.0 28.4 28.4 35.9 32.1 4.3 0.0 36.5 36.5 53.9 17.4 17.4
4 9748.0 28.7 28.5 38.3 32.4 5.2 0.0 39.8 39.6 53.9 14.1 14.3
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The test result is round off to one or two decimal places, so some differences might be observed.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124



#Res BH 100 kHz

#YBH 380 kHz

Sweep 477.9 ms (801 pts)

#Res BH 108 kHz

#YBH 308 kHz
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Conducted Spurious Emission
11b, Tx, Ch: Low
30MHz-1GHz 1GHz-5GHz
# Agilent R & Agilent R
Mkrl 456.8 MHz Mkr3 3.213 GHz
Ref 187 dBpY Atten 18 dB 24.65 dBpY Ref 167 dBpY Attsn 18 dB 37.73 dBpl
#Peak #Peak
Log Log 5
16 16
dB/ dB/
1] Dl
718 718 2
dEpY dBul = i S
Lafu Lghy e - TR
51 82 51 82
Y3 FC Start 1.008 GHz Stop 5.886 GHz
AR #Res BH 100 kHz #WBH 306 kHz Sweep 382.3 ms (601 pts)
£ Marker  Trace Type K fuie Anplitude
FTun 1 3y Frag 2.412 BHz 91.83 dBpll
S 5 2 3 Freq 4824 Gz 25.54 dBull
S P SR UUS TP ROy . S U PR PRSP P 3 @) Frea 3.213 Gz 37.73 dBull
Start 30.0 MHz Stop 1,606 6 GHz
#Res BH 106 kHz #BH 308 kHz Sweep 92.72 ms (661 pts)
SGHz-10GHz 10GHz-15GHz
3 Agilent R T # Agilent R T
Mkrl 8.667 GHz Mkrl 13.942 GHz
Ref 187 dBpY Arten 10 dB 31.27 dBpV Ref 167 dBpY Arten 10 dB 33.74 dBpY
#Paak #Peak
Log Log
19 18
dB/ dB/
ol DI
718 1.8
dBwY dBpY
LgAw LgAw
51 82 51 82
Y3 FC V3 FC
AR FA ,
£0£): 1 £(fx @
FTun T TN ey " FTun |, } " P S e oAl
Swp Louphpon e e " e Swp o
Start 5.009 GHz Stop 10.908 GHz Start 10.098 GHz Stop 15.806 GHz

Sweep 477.9 ms (801 pts)

15GHz-20GHz

20GHz-25GHz

#Res BH 109 kHz

#UBH 380 kHz

Sweep 477.9 ms (661 pts)

#Res BH 109 kHz

3 Agilent R i« Agilent R
Mkrl 15.575 GHz Mkrl 23.433 GHz
Ref 187 dBpl Atten 10 dB 34.70 dBpY Ref 167 dBpY Atten 18 dB 37.08 dBuY
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
i} ul}
71.8 718
dBpy dBpY
LgAw LgRw
51 52 51 52
W3 FC V3 FC
AR . ARl L
£0f): £(fx [ e
Frun pirePhoming oottt bt i | Fun ity [Pt
Stp Swp
Start 15.008 GHz Stop 20.008 GHz Start 20.068 GHz Stop 25.8088 GHz

#YBH 300 kHz

Sweep 477.9 ms (601 pts)

UL Japan, Inc.

Head Office EMC Lab.
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Conducted Spurious Emission
11b, Tx, Ch: Mid
30MHz-1GHz 1GHz-5GHz
3 Agilent R T # Agilent R
Mkrl 914.3 MHz Mkr3 3.247 GHz
Ref 187 dBpl Atten 10 dB 25.45 dBpY Ref 167 dBpY Atten 10 dB 38.28 dBpY
#Paak #Peak
Log Log
18 18
dB/ dB/
ol 0]
728 728 ” 3
dBwY dBpY i
LogAv Lofv 2
51 %2 3152
V3 FC| Center 3.0088 GHz Span 4 GHz
AR #Res BH 16@ kHz #4BH 308 kHz Sweep 382.3 ms (BA1 pts)
£ Marker  Trace Type % Axis Anplitude
FTun N 1 @ Freq 2.437 GHz 92,65 dBpll
5 2 3 Freq 4.874 GHz 29.13 dBpll
o Lottty N ENTREEN SN A g A 3 & Freq 3.247 GHz 38.28 dBpl
Center 515.8 MHz Span 970 MHz
#Res BW 100 kHz #UBH 388 kHz Sweep 92.72 ms (601 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent R T 3 Agilent R T
Mkrl 8.708 GHz Mkrl 13925 GHz
Ref 187 dBpl Atten 10 dB 31.18 dBpY Ref 167 dBpY Atten 18 dB 32.64 dBuY
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
i} ul}
72.8 72.8
dEpY dEpY
LgAw LgRw
51 52 51 52
W3 FC V3 FC
AA AA
£0f): L £(fx
FTun 5 for W"ﬁ’w\»« srr o FTun | b bbbt b WW""R’ gt
Y e o i Sup b
Start 5.0680 GHz Stop 10.008 GHz Start 10.068 GHz Stop 15.0088 GHz
#Res BH 100 kHz #UBH 3080 kHz Sweep 477.9 ms (661 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)
15GHz-20GHz 20GHz-25GHz
Agilent R T Agilent R T
Mkrl 15.483 GHz Mkrl 23.450 GHz
Ref 167 dBpY Atten 10 dB 33.37 dBpV Ref 167 dBpY Atten 10 dB 37.10 dBpV
#Poak #Peak
Log Log
18 18
dB/ 4B/
1] 0]
728 728
dBpY dBpY
LgAw LgRy
51§52 5152
V3 FC V3 FC
AR ) AA 5
£(F): £(F
FTun frorenvririi MWMWMM»WM ETun g, | o M\MM Aot g g
Stip $wp
Start 15.008 GHz Stop 20.008 GHz Start 20.008 GHz Stop 25.800 GHz
#Res BW 108 kHz #UBH 388 kHz Sreen 477.9 ms (681 nts) #Res BH 188 kHz #WBH 388 kHz Stigen 477.9 ms (601 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission
R o
11b, Tx, Ch: High
30MHz-1GHz 1GHz-5GHz
3 Agilent R T # Agilent R
Mkrl 9458 MHz Mkr3 3.280 GHz
Ref 187 dBpY Arten 10 dB 25.50 dBpV Ref 167 dBpY Arten 10 dB 38.31 dBp¥
#Paak #Peak
Log Log
19 18
dB/ dB/
ol DI
725 725 2
dBwY dBpY
LogAv LgAw Jl ki
51 82 51 852
Y3 FC Start 1.009 GHz Stop 9,000 GHz
AR #Res BH 16@ kHz #4BH 308 kHz Sweep 382.3 ms (BA1 pts)
£ Marker  Trace Type % Axis Anplitude
FTun . 1 [N Freq 2.452 GHz 92.52 dBpll
2 & Fi 4.924 GH 29.62 dBpll
S ISR IRT) U PRV FPOOTE SRt P b Ll 3 3 Freq 3280 Gits 5031 B
Start 30.6 MHz Stop 1.088 @ GHz
#Res BW 100 kHz #UBH 388 kHz Sweep 92.72 ms (601 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent R T 3 Agilent R T
Mkrl 9.850 GHz Mkrl 13.9060 GHz
Ref 187 dBpY Arten 10 dB 32.62 dBpY Ref 167 dBpY Arten 10 dB 33.91 dBuY
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
i} ul}
725 725
dEpY dEpY
LgAw LgRw
51 52 51 52
Y3 FC V3 FC
AR N AR .
£0f): £(fx M
FTun e Pl s K FTUN Lttty b gy e o [
ST e pr Srp
Start 5.0680 GHz Stop 10.008 GHz Start 10.068 GHz Stop 15.0088 GHz
#Res BH 100 kHz #UBH 3080 kHz Sweep 477.9 ms (661 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)
15GHz-20GHz 20GHz-25GHz
Agilent R T Agilent R T
Mkrl 15.52% GHz Mkrl 23.400 GHz
Ref 107 dBpY Atten 10 dB 34.28 dBpY Ref 167 dBpY Atten 10 dB 37.19 dBpY
#Poak #Peak
Log Log
10 10
dB/ 4B/
1] Dl
725 725
dBpY dBpY
LgAw LgRy
51 82 51 82
Y3 FC| V3 FC
AR AA 5
£00): £(Fx T
Fun f="] o bt [y I S PO R ¥ P PP e e
Swp $wp
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BW 108 kHz #UBH 388 kHz Sreen 477.9 ms (681 nts) #Res BH 188 kHz #WBH 388 kHz Stigen 477.9 ms (601 pts)
UL Japan, Inc.
Head Office EMC Lab.
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#Res BH 100 kHz

#UBH 380 kHz

Sweep 92.72 ms (601 pts)

#Res BH 108 kHz

#YBH 308 kHz
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Conducted Spurious Emission
Rx, Ch: Mid
30MHz-1GHz 1GHz-5GHz
3 Agilent R  Agilent R
Mkl 917.6 Mz Mkrl 3053 GHz
Ref 107 dBpU Atten 10 dB 25.94 dBpY Ref 107 dBpY Atten 10 dB 29.57 dBpY
#Peak #Peak
Log Log
18 10
dB/ 4B/
LgAw LgAw
5152 5152
V3 FC ¥3 FC
AA ARl
£0f): £(fx )
FTun 1 FTun . AT
Swp g i TS o L, EA b SHD [ bt Aptrebion b 0 R By
Start 30.0 MHz Stop 1680 B GHz Start 1800 GHz Stop 5.006 GHz

Sweep 352.3 ms (601 pts)

#Res BH 109 kHz

#UBH 388 kHz

Sweep 477.9 ms (661 pts)

#Res BH 109 kHz

5GHz-10GHz 10GHz-15GHz
3 Agilent R T 3 Agilent R T
Mkrl 6.450 GHz Mkrl 13.850 GHz
Ref 187 dBpY Atten 16 dB 31.82 dBpl Ref 167 dBpY Atten 10 dB 33.58 dBuV
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
LgAw LgRw
51 52 51 52
W3 FC V3 FC
alal AA .
£05: 5 £(fx
FTun ) M""“’”WM FTUN L ptrtnoda, oA g et ool
Sup Ay Swp
Start 5.0680 GHz Stop 10.008 GHz Start 10.068 GHz Stop 15.0088 GHz

#YBH 300 kHz

Sweep 477.9 ms (601 pts)

15GHz-20GHz

20GHz-25GHz

Agilent

Mkrl 15.425 GHz

Agilent

Mkrl 24725 GHz

#Res BW 108 kHz

#UBH 388 kHz

Sreen 477.9 ms (681 nts)

#Res BH 188 kHz

Ref 107 dBpY Atten 10 dB 33.73 dBpY Ref 167 dBpY Atten 10 dB 37.07 dBpY
#Poak #Peak
Log Log
10 10
dB/ 4B/
LgAw LgRy
$182 51 82
V3 FC V3 FC
AR B AA o
£(f): £(F |
FTun Tt M R il al ETun P A i o pradue i
Swp $wp
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.808 GHz

#WBH 388 kHz

Stigen 477.9 ms (601 pts)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted emission Band Edge compliance
Ch:Low Ch:High
- Agilent R T R T
Mkr3 2,399 00 GHz Mkr2 2.483 50 GHz
RSF 1k@7 dBpY fitten 10 dB 37.96 dBw fitten 10 dB 36.69 dBwY
#Fed
| s
W0 £
B/ )
J’J
[
D / |
727 v I v 2
dBpY o o] S —— | T N, I e
LgAv
51 52
Center 2.380 00 GHz Span 188 MHz Span 188 MHz
#Res BW 108 kHz #/BH 388 kHz Sweep 9.56 ms (601 pts) #/BH 388 kHz Sweep 9.56 ms (601 pts)
Marker  Trace Type % Axis Anplitude % Axis Anplitude
1 [€)] Freg 2.411 83 GHz 92,69 dBpl 2.461 83 GHz 92,51 dBplt
2 ()] Freg 2.408 608 GHz 41.48 dBul 2.483 50 GHz 26.69 dBul
3 3 Freq 2.396 8@ GHz 37.96 dBpU
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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Power Density

UL Japan, Inc
Head Office EMC Lab. No.4 measurement room
FCC Partl5 Subpart C 15.247(a)(2) / RSS-210 A8.1(a)

Company Sony Computer Entertainment Inc. Regulation
Equipment PSP Test Distance -
Model PSP-3001 Date 06/09/2008
S/N 03-TSP1300H-0000259-PSPXXXX Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 67 %
Mode 11b, Tx, 11Mbps Engineer Kazufumi Nakai
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
Loss
[MHZz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]
Low 24113 -28.42 2.48 10.22 | -15.72 | 8.00 23.72
Mid 2436.7 -28.39 2.48 10.22 | -15.69 | 8.00 23.69
High 2462.5 -29.05 2.49 10.22 [ -16.34 | 8.00 24.34

Sample Calculation:

Result = Reading + Cable Loss (Including customer's cable loss)+ Attenuator

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Power Density
11b
Ch:Low Ch:Mid
¥ Agilent R T ¥ Agilent R T
Mkrl 2.411 321 7 GHz Mkrl 2.436 321 6 GHz
Ref -9.99 dBm Atten 10 dB -28.42 dBm Ref 0 dBm Atten 10 dB -28.39 dBm
#Peak #Peak
Log Log
10 | 10
dB/ . qi, dB/
i TRV ;
L | 1 LA Iy o %%Ww“% l W '*"*W Bt ,ww,mrf\w
LaRy l‘ LaRy W | v I{ ~|| ]
Sl 82 Sl 82
H3 F3| H3 F3|
AR AR
£ £
58k 58k
Sun Sun
ST
Center 2.411 321 7 GHz Span 1.5 MHz Center 2.436 666 7 GHz Span 1.5 MHz
#Res BH 3 kHz #UBH 108 kHz #Sweep 500 s (601 pts) #Res BH 3 kHz #UBH 108 kHz #Sweep 500 s (601 pts)
Ch:High
¥ Agilent R T
Mkrl 2.462 089 B GHz
Ref @ dBm Atten 10 dB -29.05 dBm
#Pea
Log
18
dB/

lor

RARLAkT 8 104

S1 52

H3 FS

£0F):
58k

Sup

Center 2.462 500 @ GHz Span 1.5 MHz
#Res BH 3 kHz #UBH 168 kHz #Sneep 500 s (601 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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99%Occupied Bandwidth
Ch:Low Ch:Mid
¥ Agilent R T ¥ Agilent R T
Ref 107 dBpY Atten 10 dB Ref 107 dBpY Atten 10 dB
#Peak #Peak
L L
1w & Y I & %
dB/ dB/
]
LaAy LaAv
ML S2] ML S2]
Center 2.412 86 GHz Span 56 MHz Center 2.437 80 GHz Span 56 MHz
#Res B 1 MHz #UBW 3 MHz Sweep 1 ms (6G1 pts) #Res B 1 MHz #UBW 3 MHz Sweep 1 ms (6G1 pts)
Occupied Bandvidth Occ BH % Pur 9900 7 Occupied Bandwidth Occ BH % Pur  99.08 7
13.9218 MHz x B 600 <B 13.9054 MHz x B 600 <B
Transmit Freq Error  12.546 kHz Transmit Freq Error  -4.635 kHz
% dB Bandwidth 10.293 MHz % dB Bandwidth 10.395 MHz
Ch:High
3 Agilent R T
Ref 107 dBpY Atten 10 dB
#Peak
L
1 & B
dB/
LaRy
M1 52
Center 2.462 68 GHz Span 50 MHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BH % Pur  59.08 7
13.9328 MHz x dB -G08 cB
Transmit Freq Error  -9.076 kHz
% dB Bandwidth 10.315 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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APPENDIX 3:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MPM-09 | Power Meter Anritsu ML2495A AT 2007/09/22 * 12
MPSE-12 | Power Meter Anritsu MA2411B AT 2007/09/22 * 12
MRENT-67 |Spectrum Analyzer | Agilent E4448A AT 2008/04/02 * 12
MAT-20 [ Attenuator(10dB)(abo | HIROSE ELECTRIC | AT-110 AT 2008/01/09 * 12
vel GHz) CO.,LTD.
MCC-67 | Microwave Cable 1G- | Schner SUCOFLEX102 AT 2008/04/04 * 12
40GHz
MOS-23 | Thermo-Hygrometer [ Custom CTH-201 AT 2007/12/27 * 12
MAEC-04 | Anechoic Chamber TDK Semi Anechoic RE/CE 2008/03/27 * 12
Chamber 3m
MOS-15 Thermo-Hygrometer | Custom CTH-180 RE/CE 2008/01/10 * 12
MIM-07 [ Measure PROMART SEN1955 RE/CE -
MSTW-14 | EMI measurement TSJ TEPTO-DV RE/CE -
program
MSA-05 Spectrum Analyzer Advantest R3273 RE/CE 2007/06/01 * 12
MHA-21 Horn Antenna 1- Schwarzbeck BBHA9120D RE 2007/08/16 * 12
18GHz
MCC-57 [Microwave Cable 1G- [ Suhner SUCOFLEX104 RE 2008/03/05 * 12
26.5GHz
MPA-12 | MicroWave System | Agilent 83017A RE 2008/03/13 * 12
Amplifier
MHA-17 |Horn Antenna 15- Schwarzbeck BBHA9170 RE 2008/04/30 * 12
40GHz
MCC-79 | Microwave Cable 1G- | Suhner SUCOFLEX104 RE 2007/12/26 * 12
26.5GHz
MHF-20 | High Pass Filter 3.5- | TOKIMEC TF323DCC RE 2007/12/10 * 12
18.0GHz
MLS-07 LISN(AMN) Schwarzbeck NSLKS8127 CE (EUT) |2008/02/20 * 12
MLS-10 LISN Kyoritsu KNW-407 CE (AE) 2007/12/12 * 12
MTR-07 Test Receiver Rohde & Schwarz ESCI RE/CE 2007/09/14 * 12
MBA-05 Biconical Antenna Schwarzbeck BBA9106 RE 2008/01/12 * 12
MLA-08 | Logperiodic Antenna | Schwarzbeck UKLP9140-A RE 2008/01/12 * 12
MCC-50 [ Coaxial cable UL Japan - RE 2008/03/17 * 12
MAT-31 Attenuator(6dB) TME UFA-01 RE 2008/03/10 * 12
MPA-14 | Pre Amplifier SONOMA 310 RE 2008/03/06 * 12
INSTRUMENT

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means

of an unbroken chains of calibrations.

Test Item: CE: Conducted Emission
RE: Radiated Emission
AT: Antenna Terminal Conducted test

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124




